
G
|lUAIT$I 3.

16r'ro cuc rtEu cHuAru Do LUdNG cHAr LUONe

rRuNc rAm rY rHuAr nEu cnudru D0 tUdNc cnAr LUONG 3

OUALITY ASSURANCE & TESTING CENTER 3

KT3-007088IID8/4 OUA THO NGHIEM
T REPORT

lf sf

PHIEU KET
rEs

rzt06t2018
Page0l/04

1. TOn m5u
Name of sample

z. Jo ruQmg mau

Quantity

3. M0 ta
Description

4. Ng)y nhfln m6u
Date of receiving

x). NOr gfl mau
Customer

6. Thdi gian tht nghiQm
Test period

l.Kdtqud thtr nghiQm
Test result

: SOT.{ 2K B6NG TRONG
vrA so rrv904 - ooNc nAN: 408 - DUNG MOl : 9s0 Tt Lfr 3ttl4

:01

: MAu tht nghiQm do khhch hang 6y mdu, tOn m6u vd th6ng tin vO m6u

do khdch hdng cung cdp. / Testing sample was sampled by customer,

sample name; and sample information were supp.Iied by customer.
A: 0,8 L chVt 16ng trong stt6t/ transparent liquid
B:0,2L chet long trong su6tl transparent liquid
C: 03 L chdt l6ng trong sudt/ transparent liquid

:07/05/2018

: cONC TY TNHH SOl{ HOA VI.ET
TDS 34, TBD 23. KP Long Binh, Kh6nh Binh, Tin UyOn, Binh Duong

: 08/05 /2018 - 12/0612018

J.

: Xem trang / See page 02/04 - 04/04

TRTIOI{G PTN HANG TIOU DT]NG
HEAD OF CONSUMER PRODACTS

TESTING I,AB.

TL. GIAM E6CI PP. DIRECTOR
G THI}NGIIIEM

,ESTING I.A,B.

l. Cric kei quiL thi nghiem ghi trong phidu nhy chi c6 gi6 tri ddi vdi mdu do khach hbng gft i16n./ Te st results are valid for the mmely submttted sample(s) only.

2. Khong drtdc trictriao mot plan pnl6u kdt qui thr? nghiam niry ndu khong c6 su ddng ! bbng vbn bln cria Tmg tam Ky thuat 3.

This Test Repotl shall not be reprotluced, except infull, without the written approval of Qwtest 3.

3. Tdn m6u, tdn klrSch heng dudc ghi theo yOu'cdu cria ndi gtn miu.l Name of sample and customer are w^ritten as custorcr's request.-

4. DO kh6n; dam b6o Ao ;6 rOng'riec tugng tlugg tinh vCi k = 2, mrlc tin ciy 95 7o. Khe"h hang c6 thd hen hC theo dia chi du6i dd bidt them thdng tin.

Eitimatei expanded rrrrnoiinry o7 ."osulement with k = 2. at 95 Vo confidence level. Please contact Qntest 3 at the below address for further infomtion.

N/A: khOng 6p dung.
Not applicable

neuO Offt"", +S Pasreur, Qt, Ud Cni ruinh City, Vr.FT.NAM Tel: (84-28) 3829 4274

Testing: 7 Road 1, Bi6n Hda I Industrial Zone, D6ng Nai Tel: (84-2{}i83 6212
Fax: (84-28) 38293012
Fax: (84-251) 383 6298

Website: www.quatest3.com.vn
E-mail: tn-cskh@quatest3.com.rrl
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Ti lQ pha ftQn/mixing ratio: A:B: C =3:l:4 (theo kh6i luqng/ by

ry 
t *"3*:ff;& 

.u, r'o* todn nhEn, khong c6 6 w6ng ndo bi tdchra
The edges of the cuts are completely smooth, none qf the squares is detached

TOn chi tiOu

Characteristics 'est results

54.9
1,0

Mang scrn kh6ng biphAng
rQp sau khi ngdm 168 gid
trong dung dich NaOH 57o
(theo kh6i luqng)/No
blistering after immersing in
NaOH solution 57o (w/w)

for 168 hours
Ming scrn kh6ng bi ph6ng
rdp sau khi ngdm 48 gio
trong xdng/ No blistering
after immersing in gasoline

for 48 hours
Mang scm kh6ng biphdng
rQp sau khi ngdm 240 giit 

.

trong dung dlch nu6c mu6i
3 Vo (theo kh6i luqng)/No
blistering after immersing in
salt solution 3Vo (w/w) for
240 hours
Matrg son kh6ng bi phdng
rQp, kh6ng bi ntrt v6l no
blistering, no cracking

E0 min / Fineness,
D0 nhot Stormer/ Stormer viscosity, KU
D0 b6m d(nh (tht cat O; / Adhesion test
(cross cut test),
EQ b6ng quang hqc (g6c t6i 60)/ Specular
gloss
D0 b6n va dQp I Impact resistance,kgf.cm

Hdm luqng chdt kh6ng bay hoi (tffi theo
khdi luqng)l Non volatile content (mass per
mass), Vo

Thdi gian kh6 / Drying time, h

^^, I
DQ b€n cria mdng scrn d6i vftkr€ml Alkali
resistance

7.r
7.2
1.3

7.9 DQ b6n cira mlmg son d6i voixdng I
Gasoline resistance

I

7.10 EO bAn cria mdng scrn d5i v6i nu6c mu6i/
Salt resistance

7.ll Khlndng chiu nhiQt cira mang scrn 6 105oC
trong24 gid/Heat resistance of coating (at
105"C for 24 h)

TCVN 2091:2015
ASTMD562-IO
TCVN 2097 :2015

TCVN 2101:2008

TCVN 2TOO-2:

2013
ASTMD 2369-IO

TCVN 2096-3:
20t5

JIS K5551 : 1991

JIS K5551 : 1991

JISK5551:1991

ASTMD2485_91
(20L3) Method A

a
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Head Office: 49 Pasteur, Ql, Hd Chi Minh Ciry, vrEr Neu Tel: (84-28) 3829 4274 Fax: (84-28) 3829 3012
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X6c dinh sr,r xdm nhQp c6c nguyOn tO ttl u4t liQu theo yOu cAu cira kh6ch I-3 :2013/
requestDetermination of the migration from material, according to EN 7 I -3 : 201

Ph0n lo4i vflt liQu cria mdu/ Material classification of sample: mingkhil coating

NguyOn t6
Element

Dcrn vi
Unit

Gi6i h4n ph6t
hiQn

Detection limit

KOt qud tht nghiQm
Test result

AI Aluminium mg/kg )< KPIV ND

Sb Antimony mg/kg ')\ KPIV ND

As Arsenic mg/kg ,)\ KPIV ND

Ba Barium mglkg )< KPFV ND

Bo Boron mgikg )\ KPIV ND

Cd Cadmium mglkg )\ KPFV ND

Cr Chromium Total mg/kg 0,1 KPIV ND

Chromium (II! me/kg 0,1 KPFV ND

Chromium (VI) m/kg 0,1 KPTI/ ND

Co Cobalt mglkg I 15 KPTV ND

Cu Copper mg/kg ,5
-tv

KPTV ND

Pb Lead m/kg t< KPIV ND

Mn Manganese mg/kg )5 KPIV ND

Hg Mercury mg/kg )5 KPIV ND

Ni Nickel mgkg )\ KPIV ND

Se Selenium mg/kg )\ KPFV ND

Sr Strontium mglkg )\ KPIV ND

Sn Tin m/kg )5 KPIV ND

Organic Tin mglkg )5 KPIV ND

Zn Znc m/kg )\ , KPW ND

G
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TRUNc rAm rY THuAT TrEu cHudnr oo LUONG cnAr LUONc 3
OUALITY ASSURANCE & TESTING CENTER 3

Head Office: 49 Pasteur, Q1, Hd Chl Minh City, VIET NAM iel: (84-28) 3829 4274 Fax: (84-28) 3829 3Ol2 www.quatest3.com.vn

Testinq: TRoadl,Bi6nHdalIndustrialZone,DdngNail,g$l:(84-251)3836212 Fax:(84-251)3836298 tn-cskh@quatest3.com.vn
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Ghi chfr/ Note: KPIV ND - Kh6ng ph6t hiQn/ Not detected \gY
Thu nghiQm x6c dinh luqng th6i nhi6m cr6m III vi cr6m VI k*r6ng thyc hiQn khi
hdm luqng cr6m th6i nhi6m t6ng kh6ng vugt qu6 gi6i han th6i nhi6m cr6m III vd

cr6m VI quy dinh trong EN 7I-3 :2013/ Confirmation test of soluble chromium (III)
anh chromium (VI) is not required in case of soluble chromium does'not exceed their
requirements as specified in EN 71-3 : 2013
Thri nghiQm x6c dinh luqng th6i nhi6m thitic hiru co kfiOng thUc hiQn khi hdm lugng
tfri6c ttrOi nhi6m t6ng khOng vugt qu6 gicri han thOi nhi6m thi6c hiru co quy dinh
trong EN 71-3 :2013/ Confirmation test of soluble organic tin is not required in case

of soluble tin does not exceed the soluble organic tin requirements a specified in EN
71-3 : 2013

THU NGHIF,M TIIEO/ TESTS ACCORDING TO
COMMISSION REGULATION (EU) No I0120r1, + COMMISSION REGULATION (EU) No
t282l20Ll

Ghi chitl Notice : (*) Theo/ A ccording /o Commission Regulation (EU) No 10/2011 of 14 January 2}ll
on plastic materials and articles intended to come into contact with food A
KPHA{D : kh6ng ph6t hiQn/ not detected

thir
nghiQm

Test result

TOn chi tiOu

Characteristic

KPH/ND
KPIIAID
KPHA{D
KPH/ND
KPHA{D
KPHAID
KPH/NID

BS EN
1186-3:

2002
(rcP -
oES)

0,1

0,02

0,1

1,0

0,02

0,02

1,0

mgikg

<1
< 0,05

55
<48
< 0,6
< 0,6
<25

7.l2Him luqng kim loai th6i nhi6m trong
acetic acid3%o (w/v) sau l0ngiyd
40 "c
Metal migration in 3 7o acetic acid
(w/v) after 10 days at 40oC,

oBa
oCo
oCu
oFe
oLi
oMn
oZn

TRuNG rAm xY THUAT ilEU CHUdNT gO IUOruE CNAT LUONG 3
OUALITY ASSURANCE & TESTING CENTER 3

R@ Head Office: 49 Pasreur, Ql, Hd Chi Minh City, VIET NAM Tel: (84-28) 3829 4274 Fax: (84-28) 3829 3012 . www.quatest3.com.vnf' 
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